SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41/ 20MHz
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pectru . pectrul L
Ref Level 0,00 dBm  Offset 16,30 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 16.30 dB Mode Auto Sweep
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purious Emissions [Bpurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit ||
30.000 MHz 1.000 GHz 1.000 MHz 925.10425 MHz 42,82 dbm -17.89 d& 30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz 42,91 dBm -17.91 d6
1.000 GHz 2,475 GHz 1.000 MH2 2.46892 GHz -41,97 dBm -16.97 dB 1,000 GHz 2,475 GHz 1.000 MHz 2.47371 GHz -42,27 dim -17.27 dB
2.715 GHz 3.000 GHz 1.000 MHz 2.96746 GHz -41.74 dBm -16.74 dB 2,715 GHz 3,000 GHz 1.000 MHz 2.04702 GHz -41,92 dBm -16.92 dB
3.000 GHz 7.000 GHz 1,000 MHz £.90825 GHz -37.51 dBm -12.51 dg 3,000 GHz 7,000 GHz 1.000 MHz £.93276 GHz -37.60 dem 12,60 d&
7.000 GHz 10,000 GHz 1,000 MHz 9,21838 GHz 38,34 dBm -13.34 dB 7,000 GHz 10,000 GHz 1.000 MHz 2.00008 GHz 38,26 dém -13.26 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.83476 GHz -37.07 dbm -12.07 dg 10.000 GHz 14.000 GHz 1.000 MHz 13.50976 GHz -37,08 dBm -12,02 dB
14.000 GHz 18.000 GHz 1,000 MHz 17.60330 GHz -34.62 dBm -9.62 dB 14.000 GHz 16.000 GHz 1.000 MHz 17.60530 GHz -34.64 dBm -9.64 dB
18.000 GHz 27.000 GHz 1.000 MHz 20.32912 GHz -35.39 dBm -10.32 db 18,000 GHz 27,000 GHz 1.000 MHz 20.32112 GHz -35,32 dBm -10.32 d&
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Spectrum | 'Ivn
Ref Level 0.00 dBm Offset 16.30 dB Mode Auto Sweep
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Start 30.0 MHz 56008 pts Stop 27.0 GHz
[spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960.49225 MHz -42,99 dbm -17.99 dB
1,000 GHz 2.475 GHz 1.000 MHz 2.46560 GHz -42.25 dBm -17.25 dB
2,715 GHz 3.000 GHz 1.000 MHz 292772 GHz -41,97 dBm -16,97 db
3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -37.59 dBm -12.59 dB
7.000 GHz 10.000 GHz 1.000 MHz 7.98459 GHz -38.27 dém -13.27 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89726 GHz -37.11 dém -12.11 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.82202 GHz -34.71 dBm -9.71 dB
18.000 GHz 27.000 GHz 1.000 MHz 19.71665 GHz -35.37 dBm -10.37 dB
—
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Frequency Stability

Test Conditions LTE Band 41 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0010
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0041
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0059
20 Normal Voltage 0.0041
20 Battery End Point 0.0050

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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somonsns. FCC RADIO TEST REPORT Report No. : FG042406-07B
LTE Band 41C
26dB Bandwidth
Mode \ LTE Band 41C : 26dB BW(MH?z)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.68 24.98 30.09 25.18 30.57
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 24.93 30.03 34.69 39.64
Mode LTE Band 41C : 26dB BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.73 24.98 29.79 25.23 30.45
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.83 24.98 29.85 34.90 39.80
Mode LTE Band 41C : 26dB BW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 24.68 25.18 30.03 25.18 30.39
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 34.90 25.03 29.91 34.97 39.72
TEL : 886-3-327-3456 Page Number : A41C-1 of 76
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 19.54 dBm) ™M1[1] 19.06 dBm)
1 2.5 50 G M 2.5 :
2.5949850 GHz 2.5985310 GHz]
20 20
T nd 26.00 dB ot A nd 26.00 dB
[ \ Bwe - 24675000000 MHz| ~ B¥t ' 24.975000000 MHZ|
d - AT « =N -
w ] P A Tacthr - 105.2 i ! v “giavtor 104.0)
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a ’! o T
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<20 BB — VAT ST AT
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504985 GHz 19,54 dam nd8 down 24,675 MHz ML 2.508531 GHz 19.06 dam nd8 down 24,075 WHz
T1 1 2,592137 GHz -6.96 dBm nd8 26.00 dB T1 L 2,592238 GHz -6.99 dBm nd8 26,00 d8
T2 1 2616813 GHz -6.41 dBm Q factor 105.2 T2 1 2.617213 GHz -7.71 dBm Q factor 104.0
L L J - L Ju J A

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 18.20 dBm) 17.06 dBm)
2.5977970 GHz - 2.5992310 GHZ]
PP Py nd 26.00 dB . N 26.00 dB
1 B 30.090000000 MHZ| 10 4 AR 25.175000000 MHZ|
Vs 86.2 f 103.2
0 d T
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- -10 di ,'\
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40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.597797 GHz 18.20 dam nd8 down 30,09 MHz ML 2.509231 GHz 17.06 dam nd8 down 25,175 WHZ
T1 1 2,589705 GHz -6.94 dBm nd8 26.00 dB T1 L 2.552488 GHz -8.71 dBm nd8 26.00 dB
T2 1 2.619795 GHz -7.79 dBm Q factor 86.3 T2 1 2.617662 GHz -8.70 dBm Q factor 103.2
L I 4 - [S JL 4

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.22 dBm) ™M1[1] 16.08 dBm)
- 2.5940010 GHz 2.6010990 GHZ]
. 26.00 dB nd 26.00 dB
104 ™ E 30.569000000 MHZz| — Bwr Ay 34.825000000 MHZ|
[ 84.9) STy bbtor 74.7
od f
-10 df "
20 B = v Y 7
f 4 Y \, s
a0
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.605 GHz 1001 pts Span 0.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594091 GHz 17.22 dBm nd@ down 30.569 MHz M1 2.601099 GHz 16.98 dBm nd@ down 34,825 MHZ
T1 1 2,589655 GHz -6.02 dBm nd8 26.00 dB T1 L 2,587392 GHz -9.11 dBm nd8 26.00 dB
T2 1 2620225 GHz -8.55 dBm Q factor B84.9 T2 1 2.622218 GHz -8.00 dBm Q factor 74.7
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

QPSK

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum =

Ref Level 30.00 dém  Offset 12,30 dé & RBW 1 MHz

rectrum =

Ref Level 20,00 dém  Offset 12,30 db & RBW 1 MHz

o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 18,40 dBm)| MI[1] 17.11 dBm
A 2.6158150 GHz|
= _‘ ) ndB 26.00 dB @ 26.
o e A A e \ 24.925000000 MHz 04 e 30.030000000 MHz
T Q factor Y 104.9) Uq factor \ 86.6)
\ \
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-40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2615815 GHz 18.40 dBm nd@ down 24,925 MH2 M1 2.600155 GHz 17.11 dBm nd@ down 30,03 MHZ
T1 1 2,592937 GHz -7.38 dBm nd8 26.00 dB T1 L 2,500265 GHz -9.34 dBm nd8 26,00 d8
T2 1 2.617863 GHz -7.44 dam qQ factor 104.9 T2 1 2.520295 GHz -9.31 dam qQ factor 86.6
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

pectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de  SWT 9.5ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 99 dBm)| ™M1[1] 16.18 dBm)
" 2.5996 700 GHZ| v 2.6010840 GHz
= P N ndB 26.00 dB 2 s ndB 26.00 dB
- A \ q‘?}’ PR A 34.685000000 MHZ| 104 AT eY el VYL V) 39.640000000 MHz
7 VAR hGiis ey 75.0 | 65.6
0 d . If \\ 0 d
10 d .I} L3 10 di
20.d ! | 20 dBr f }
YAAVAN Fawaven P [ v s PV ATy
30 =
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2.605125 GHz 1001 pts Span 70.0 MHz CF 2.605 GHz 1001 pts Span B0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,59967 GHz 15.99 dBm nd@ down 34.685 MHz M1 1 2.601084 GHz 16.18 dBm nd@ down 39,64 MHZ
TL 1 2,587712 GHz -10.06 dBm nd8 26.00 dB T1 L 2.5851 GHz -10.84 dam nd8 26.00 dB
T2 1 2,622398 GHz -10.34 dBm Q factor 75.0 T2 1 2.62474 GHz -9.33 dBm Q factor 65.6
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

16QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

crum ) =

rectrum =

Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 19.19 dBm) ™M1[1] 18.29 dBm)
20 M. 2.5954840 GHz| 20 ML 2.5980320 GHz|
e ndB 26.00 dB PN ey 26.00 dB
104 / B p 24725000000 MHz| 10 4 A 24.975000000 MHZ|
] v v afactEt 105.0 v - 104.0)
/ \
od T 0 d 7
¥ ¥
04 If‘ 10 d -
F; e N ~ 1 o~
7 Ve N .
40 df -40 di
50 df 50 d
60 d -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.505484 GHz 19.19 dam nd8 down 24,725 MHz ML 2.508032 GHz 18.29 dam nd8 down 24,075 WHz
T1 1 2,592088 GHz -6.79 dBm nd8 26.00 dB T1 L 2,592268 GHz -7.75 dBm nd8 26,00 d8
T2 1 2616813 GHz -6.55 dBm Q factor 105.0 T2 1 2.617263 GHz -8.18 dBm Q factor 104.0
L L J - L Ju J A

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
LY 17.62 aBm| LY 16.73 dBm
M1 2.5990020 GHZ| 2.6013290 GHz]
20 20
Y P ndB 26.00 dB ~ ndB 26.00 dB
04 / ™\ o Bw 20.790000000 MHZ, 104 s B 25.225000000 MHz|
7 N e Y 87.0 Q factor 103.1
04 ) a
104 f 10 d
A (W NP PN
40 d 40 d
50 df 50 d
-6 df -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,503002 GHz 17.82 dam nd8 down 29,79 MHz ML 2601329 GHz 16.73 dam nd8 down 25,225 WHZ
T1 1 2,589765 GHz -7.51 dBm nd8 26.00 dB T1 L 2.592388 GHz -9.79 dBm nd8 26.00 dB
T2 1 2.619555 GHz -8.74 dam qQ factor 87.0 T2 1 2.517612 GHz -9.59 dam qQ factor 103.1
L L J o L L J

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.06 dBm)| MI[1] 16.14 dBm
2.5977470 GHz . 2.5962040 GHz]
= nd 26.00 dB @ BAR 26.00 dB
04 AN Ty ~ 30.450000000 MHz, 04 - N 34.825000000 MHZ|
] - 85.3) 7 V v 74.5
i A {
a ‘ o T
-10 df ; -10 d ;If
204 ~ [ 7 i
/ 7 [ s ~
/ AT WV AL
a0 2
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 0.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,597747 GHz 16.06 dBm nd@ down 30.45 MHz M1 2.596204 GHz 16.14 dBm nd@ down 34,825 MHZ
T1 1 2,589715 GHz -9.40 dBm nd8 26.00 dB T1 L 2,587323 GHz -10.33 dbm nd8 26.00 dB
T2 1 2.620165 GHz -10.45 dBm Q factor 85.3 T2 1 2.622148 GHz -9.15 dBm Q factor 74.5
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG04

2406-07B

LTE Band 41C

16QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum = rectrum =
Ref Level 30.00 Gbm  Offset 12,30 db @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,30 db @ RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.69 dBm)| ™M1[1] 17.97 dBm)
2.6159640 GHZ|
[
= — nde  y 26.00 dB @ 26.
w0 T e TN e e B T 24.975000000 MHz| 104 ~ By 29.850000000 MHz
I Q factor 104.7 ] VaYactor 87.1
o f 0 —F
-10 d 7,1 -10 de T!
’ ! ’
20 ' - 20
T T ~I L B e AN YN N AN
a0 50 dam—
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2.615964 GHz 15.83 dem ndB_down 24,975 MHZ M1 2.600155 GHz 17.37 dBm ndB_down 20,85 MHz
TL 1 2,592937 GHz -9.65 dBm ndd 26.00 dB T1 L 2.550325 GHz -8.59 dBm nd8 26.00 dB
T2 1 2617912 GHz .64 dBm Q factor 104.7 T2 1 2.620175 GHz -8.61 dBm Q factor 87.1
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 14.73 dBm)
2.5995310 GHz 2.5952500 GHz]
20 s 20 ™"
X ndB 26.00 dB r nd 26.00 dB
fa v\ LAt aY . 51 —
w0 A e 34.895000000 MHZ| 04 ARM Ao 39.800000000 MHz
7 W) e 74.5 7 Vopstor, / 65.2)
od | 0d |
! 15 |
-10 df T -10 d 2
| i
= E\ o J’J s R ST ’ M Vo
AN Kt b (WA
a0 :
-40 ds -40 di
50 df 50 d
&nd -60 di
CF 2.605125 GHz 1001 pts Span 70.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.599531 GHz 16.12 dam nd8 down 24,895 MHz ML 2,50525 GHz 14.73 dam nd8 down
T1 1 2,587642 GHz -10.76 dbm nd8 26.00 dB T1 L 2,5851 GHz -12.07 dam nd8
T2 1 2,622538 GHz -9.07 dBm Q factor 74.5 T2 1 2.6249 GHz -10.95 dam Q factor
L I 4 - [S JL 4

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41C

64QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
! ™M1[1] 20.07 dBm)| ™M1[1 18.53 dBm)
s 2.5946350 GHz| N 2.5991310 GHz|
= ~ 26.00 dB @ = nd 26.00 dB
. 24.675000000 MHZ| P / \oale o B 25.175000000 MHz
w0 7 N e~ 105.2 ° / "Q fadtor - 103.2
04 ! 04 "
-1 d 1 10 di -
B e o = s
W N AN e N
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.504635 GHz 20,07 dBm nd8 down 24,675 MHz ML 2.509131 GHz 18.53 dam nd8 down 25,175 WHZ
T1 1 2,592137 GHz -6.39 dBm nd8 26.00 dB T1 L 2,592138 GHz -8.04 dBm nd8 26,00 d8
T2 1 2616813 GHz -6.39 dBm Q factor 105.2 T2 1 2.617313 GHz -8.12 dBm Q factor 103.2
L J J L] L Jjd ] ) we

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.72 dBm) ™M1[1] 16.92 dBm)
2.5936610 GHz o 2.5992310 GHz]
= nd 26.00 dB @ A — _ndp 26.00 dB
104 N/ Bwe ~ 30.030000000 MHZ| 10 4 S i 25.175000000 MHZ|
] = e e\ 86.4 7 103.2
g \ 4 /
a o
7] 1
¥ ¥ :
10 df t 1 10 d {
| | f \
20 d — f t 20 d f R P
A A ) VANV AP A [ A
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.503661 GHz 17.72 dam nd8 down 30,03 MHz ML 2.509231 GHz 16.32 dam nd8 down 25,175 WHZ
T1 1 2,589645 GHz -8.66 dBm nd8 26.00 dB T1 L 2,502438 GHz -9.95 dBm nd8 26,00 d8
T2 1 2619675 GHz -8.11 dBm Q factor B6.4 T2 1 2.617612 GHz -10.08 dém Q factor 103.2
L I 4 - [S JL 4

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

ctrum pectrum
Ref Level 30.00 Gbm  Offset 12,30 0B @ RBW 1 MHz RefLevel 20.00 dBm  OFfset 12,30 db @ RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.5ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.20 dBm) ™M1[1] 15.06 dBm)
2.5996650 GHZ| 2.5950850 GHz
= 26.00 dB @ ndB 26.00 dB
104 Pl aneaes 30.390000000 MHz| 104 o Ja) 34.895000000 MHz
85.5 i~ 74.4
od { od /
-10 df } -10 d f
_— - A 20 d '
=~ W B —r, N e [ A e
¥ . | o
-30 i’
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,605 GHz 1001 pts Span 60.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,599665 GHz 17.20 dBm nd@ down 30.39 MHz M1 2.595085 GHz 15.86 dBm nd@ down 34,895 MHZ
TL 1 2,589715 GHz -8.15 dBm nd8 26.00 dB T1 L 2.587392 GHz -9.78 dém nd8 26.00 dB
T2 1 2.620105 GHz -9.15 dBm Q factor B5.5 T2 1 2.622288 GHz -10.01 d8m Q factor 74.4
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

64QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum

5 pectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.29 dBm) ™M1[1] 17.44 dBm)
0 2.6161640 GHZ| 2.5985970 GHz
ndB 26.00 dB ndB 26.00 dB
w0 b | B, 25.025000000 MHZ| \ Bt 29.910000000 MHz
7 Q factor \ 104.5 q factor \ 86.9
{ | |
2 i
¥
“ {
X L
N R P V.
-40 d -40 d
50 d -50 di
-60 d 60 d
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2616164 GHz 16.29 dBm nd@ down 25.025 MHz M1 2.598597 GHz 17.44 dBm nd@ down 29.91 MHZ
TL 1 2,592833 GHz -9.53 dBm nd8 26.00 dB T1 L 2.550325 GHz -7.84 dBm nd8 26.00 dB
T2 1 2.617863 GHz -9.75 dBm Q factor 104.5 T2 1 2.620235 GHz -9.31 dBm Q factor 86.9
L I J - \ )i J A

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

J

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att 0dB SWT  1l4us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 14.88 dBm) ™M1[1] 14.61 dBm)
2.5997400 GHz 2.5971680 GHZ]
20 20
5 nd 26.00 dB . nd 26.00 dB
I e e LA A A Y — ~ 34.965000000 MH. | 39.720000000 MH.
iod 7 . T «"E-V}.M, VN i 0d 3%.‘\” Fom N 654
| \/ g / rep e S|
i I i !
o I 0 + i T
-10 df - -10 d ‘f .UT
20d ‘ﬂ l 2p.d = g !
I A A Al - T T o ~
ST T e W Eawry ,L"\
E 30 2
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.605125 GHz 1001 pts Span 70.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.50974 GHz 14.88 dam nd8 down 24,955 MHz ML L 2.507168 GHz 14.51 dam nd8 down 39,72 WAz
T1 1 2,587573 GHz -10.61 dbm nd8 26.00 dB T1 L 2,5851 GHz -11.28 dam nd8 26,00 d8
T2 1 2,622538 GHz -11.27 dém Q factor 74.4 T2 1 2.62482 GHz -11.00 d8m Q factor 65.4
L I 4 - [S JL

TEL : 886-3-327-3456

FAX . 886-3-32

8-4978
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sowoncie. FCC RADIO TEST REPORT Report No. : FG042406-078
Occupied Bandwidth
Mode ‘ LTE Band 41C : 99%OBW(MHz)
QPSK
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 23.23 23.23 27.75 23.33 28.41
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.87 23.28 27.87 32.73 37.64
Mode LTE Band 41C : 99%0BW(MHz)
16QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 23.13 23.28 27.93 23.23 28.35
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.52 23.08 28.11 32.94 37.24
Mode LTE Band 41C : 99%0OBW(MHz)
64QAM
BW 5MHz+20MHz 10MHz+15MHz 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz
Middle CH 23.13 23.28 27.87 23.43 28.41
BW 15MHz+20MHz 20MHz+5MHz 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz
Middle CH 32.80 23.33 27.87 32.45 37.40
TEL : 886-3-327-3456 Page Number : A41C-8 of 76

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

QPSK

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum |

Ref Level 30.00 dém  Offset 12,30 dé & RBW 1 MHz

rectrum =

Ref Level 20,00 dém  Offset 12,30 db & RBW 1 MHz

o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
R ™M1[1] 20.27 dBm)| ™M1[1] 18.64 dBm)
o0 ¥ 2.5966330 GHz| 20 A 2.5996300 GHz
N Occ B 23.226773227 MHZ] 23.226779227 MHz
\ ~ T
10d B-vams Y — 104d ¥ -~
i \n A [
a T o
-10 de L‘ -10 d
1 \
20 d \ \
AR Y R T -
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596633 GHz 20,27 dBm ML 2,50963 GHz 18.64 dam
T1 1 2,5926069 GHz 12.51 cBm Oce Bw 23.226773227 MHz T1 L 2.5930867 GHz 9.98 dBm Oce Bw 23.226773227 MHz
T2 1 2.6159137 GHz 8.28 dam T2 1 2.5163135 GHz 8.81 dam
L J J L] L Jjd ] ) we

Middle Channel / 10MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1873 dBm) 17.18 dBm)
- 2.5944400 GHz - 2.5987810 GHZ]
Occ B 27.752247752 MHZ] L 23.326679327 MHz
10 d A% N S 0d v \]
/! = W ~ !
/ | J \
0 df + 0 df f
10 df 1 \l 10 d 7
f
209 i } = 20 ey .
e r- N P ey Siiins Yasma's
a0 30
40 df 40 de
50 df 50 d
-6 df -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50444 GHz 18.73 dam ML 2.508781 GHz 17.18 dam
T1 1 2,590724 GHz 9.40 dBm Oce Bw 27.752247752 MHz T1 L 2.5034366 GHz 10.54 dBm Oce Bw 23.326673327 MHz
T2 1 2.6184763 GHz 8.47 dam T2 1 2.5167633 GHz 10.76 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att 30de SWT  9.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.86 dBm) 18.46 dBm)
- [ 2.6009240 GHz - 2.5926370 GHZ]
B X Occ B 28411588412 MHZ] 32.8671326867 MHz
il P AT - T
iod S — 10d : £
! ] % | |
ad 3 : o0d { Y
| ]\ i \
10 d \ -10 di J‘ -
= - - 20 df }
ooy bl 20 8m
=" 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 0.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2600924 GHz 17.86 dam ML 2,502637 GHz 18.46 dam
T1 1 2,5906743 GHz 9.90 dBm Oce Bw 28.411568412 MHz T1 L 2,5883016 GHz 10.61 dBm Oce Bw 32.867132867 MHz
T2 1 2.6190859 GHz 7.65 darm T2 1 2.5211687 GHz 9.31 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band

41C

QPSK

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

trum 5 ectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.32 dBm) ™M1[1 16.53 dBm)
0 2.6134670 GHZ| - 2.6107050 GHz
_ 23276723277 MHz 27.872127872 MHz
. 1~~~ T A e il
10d - 10 d 5 ! g
f / ‘\
od 7 + 0
/ ‘ / \
10 df - '\ -10 o - |\
20d | = 20 - " _,\ —
RPN [N ! [ Yataa e Vi vy NI i A RS T
-30 -30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.613467 GHz 18.32 dem M1 2.610705 GHz 16.53 dsm
TL 1 2,5938365 GHz 9.97 dBm Oce Bw 23.276723277 MHz T1 L 2.5513439 GHz 9.61 dBm Oce Bw 27.872127672 MHz
T2 1 2.6171133 GHz 10.15 d8m T2 1 2.519216 GHz 9.54 dam
L I J b wa \ )i J -

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

ectrum T
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.35 dBm) ™M1[1 15.04 dBm)
- N 2.5987610 GHz - 2.5966860 GHZ]
- p X~ Occ B 92.727272727 MHZ| P 37.642357642 MHz
e O et il ~. T2 Ui s 2
10d = ¥4 e - 104 ?
od / L 0d [ L
-10 df J‘ -10 d i L
] | 1
|
~ 2 | -
LR VPN W Ny , ] v T SATRASE R
(30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.605125 GHz 1001 pts Span 70.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.598761 GHz 16.35 dam ML 2505688 GHz 15.94 dam
T1 1 2,5806215 GHz 10.17 dBm Oce Bw 32.727272727 MHz T1 L 2,5860589 GHz 9.41 dBm Oce Bw 37.642357642 MHz
T2 1 2.6213488 GHz 9.13 dam T2 1 2.5237013 GHz 8.97 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41C
16QAM

Middle Channel / 5MHz+20MHz Middle Channel / 10MHz+15MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att 30de SWT  7.5ps @ VBW IMHZ  Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 19.75 dBm) ™M1[1 16.60 dBm)
o0 M1 2.5967330 GHz| 20 " 2.6014280 GHz
N Occ B 23.126873127 MHZ] ] 23.276729277 MHz
10d . = = 104 —
!
od { 0 d
-10 df |‘ -10 d
- L -
A S (o
a0 v
-40 ds -40 di
50 df 50 d
-6 df -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596733 GHz 19,75 dam ML 2601428 GHz 16.60 dam
T1 1 2,5927668 GHz 10.06 dBm Oce Bw 23.126873127 MHz T1 L 25929868 GHz 10.65 dBm Oce Bw 23.276723277 MHz
T2 1 2.6159137 GHz 7.68 darm T2 1 2.5162636 GHz 8.29 dam
L J J L] L Jjd ] ) we

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16 1 dBm)| 16.49 dBm)|
- 11 2.5952200 GHz - 2.6008290 GHZ]
N 27.932067932 MHZ| - 23.226773227 MHz
A \ S VAR A s AP
10d . = —— 10 4 ¥
] L% ZARRY SR AT 7 v
! !
od 0di {
T T
| \ [
-10 T -10 d "
| | ‘
| 20 df = L ., t 20 df = —
1o~ V) S \l"f‘__/";)\\/,\/ RV S
30 - -30
40 df -40 di
50 d 50 d
&nd -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50522 GHz 18.53 dam ML 2.500829 GHz 16.49 dam
T1 1 2,5904843 GHz 10.43 dBm Oce Bw 27.932067932 MHz T1 L 2.5933367 GHz 10.29 dBm Oce Bw 23.226773227 MHz
T2 1 2.61684163 GHz 6.93 dam T2 1 2.5165635 GHz 8.30 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.17 dBm) ™M1[1 17.94 dBm)
- M 2.5961890 GHz - 11 2.6003300 GHZ]
- Occ B 26.351648352 MHz X 2.5174682517 MHz
il P Wl - AN TN T3
di e~ ~ y P L. o
1 7 " 7 0 ) / -
f W \/ v I~
od / 0 d T
-10 df , -10 d ‘n
|
20 gis = =
~ = A N ﬂ\"v" Ve A
a0 ; 30 :
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.605 GHz 1001 pts Span 0.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596139 GHz 17.17 dam ML 2,60033 GHz 17.34 dam
T1 1 2,5907942 GHz 7.13 dm Oce Bw 28.351648352 MHz T1 L 2.5854414 GHz 9.33 dBm Oce Bw 32.517482517 MHz
T2 1 2.6191459 GHz 6.60 dam T2 1 2.5209589 GHz 7.88 dam
L I 4 [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41C

16QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  Sd4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
17.80 dBm) ™M1[1 16.41 dBm)
- 2.6129670 GHz - 2.5956600 GHZ]
- 23.076923077 MHZ| 28111888112 MHz
L. N Ti i ~
g v 0d 1/ P
/ | )
/ \
i A -
a T v o T
04 L I 104 {
| \‘ [
f ‘ — ~
NN PRUN 2N o [ PN % o~
a0
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.612967 GHz 17.80 dsm ML 2,50566 GHz 16.41 dam
T1 1 2,5938665 GHz 9.41 dBm Oce Bw 23.076923077 MHz T1 L 2.591224 GHz 8.12 dBm Oce Bw 28.111888112 MHz
T2 1 2.6160634 GHz 10.15 dam T2 1 2.5193359 GHz 8.20 dam
L J J L] L Jjd ] ) we

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
H dBm)| 14.10 dBm)|
- 2.6009290 GHz - 2.6002050 GHZ]
Y 32.937062937 MHZ| ¥ 37.242757243 MHz
i e 5 ~ ~ I AW Ve ATAYLSY
104 T e AW B T 0d Lo = YA
] \ \ y J VAT
d [ i 4 [ .
! ! | o 7 v
_10d | ! 04 ! !
I I \
204 | 20 di P A |
S wAe NPT Y A 2k P UsA™ e
a0 30
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.605125 GHz 1001 pts Span 70.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.600929 GHz 15.56 dam ML 2.500205 GHz 14,10 dBm
T1 1 2,5806215 GHz 8.45 dBm Oce Bw 32.937062937 MHz T1 L 2,5862188 GHz 6.92 dBm Oce Bw 37.242757243 MHz
T2 1 2.6215586 GHz 8.44 dam T2 1 2.5234615 GHz 5.38 dam
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG042406-07B

LTE Band 41C
64QAM

Middle Channel / 5MHz+20MHz

Middle Channel / 10MHz+15MHz

ctrum t“‘? rectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  7.5ps @ VBW 3MHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™M1[1] 19.90 dBm) ™M1[1 17.91 dBm)
o0 1 2.5948350 GHz| 20 ML 2.5949850 GHz|
i Occ B 23.126873127 MHZ] e 23.276729277 MHz
'l \ / AN o N [~ hY
o — B Bt 104 oV . T2
] ~ 7 - =t
od | 0 di Y
| | L
10 df { \ -10 o i
! | w
20 o 7 = o | -20 den [V Somp——
e A W W s 4 v \
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
25 GHz 1001 pts Span 50.0 MHz CF 2.604825 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504835 GHz 19.90 dam ML 2.504985 GHz 17.31 dam
T1 1 2,5927369 GHz 10.92 dBm Oce Bw 23.126873127 MHz T1 L 2.5929369 GHz 10.40 dBm Oce Bw 23.276723277 MHz
T2 1 2.6158638 GHz 8.37 dam T2 1 2.5162136 GHz 7.80 darm
L e J - \ JU ) e

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0de SWT  7.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 5 dBm)| ™M1[1] 18.91 dBm)
- 2.5962390 GHz - 1] 2.5988310 GHZ]
— Occ B 27.872127872 MHZ| Occ Bre 23.426579427 MHz
¥ \ ~ P :
di o y i r~ A
0 ¥ e —— 10 ; = -
[ ! \
o d 0 di |
T i 1
-10 d f L‘ -10 de l\
20d — . — 20 (. ST —
= ane| SVl o YT e T ’ "
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.60475 GHz 1001 pts Span 0.0 MHz CF 2.605075 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.596239 GHz 17.35 dam ML 2.508831 GHz 18.31 dam
T1 1 2,5906041 GHz 9.29 dBm Oce Bw 27.872127672 MHz T1 L 2.5933867 GHz 9.08 dBm Oce Bw 23.426573427 MHz
T2 1 2.6184763 GHZ 7.84 darm T2 1 2.5168133 GHz 9.80 dam
L I 4 - [S JL 4 -
ctrum vectrum
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de SWT  G.4ps @ VBW IMHz  Made Auto FFT o Att a0dé SWT  9.5ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.73 dBm) ™M1[1 16.18 dBm)
- M1 2.6014640 GHz - 2.6010290 GHZ]
_ X Occ B 28411588412 MHZ] 92.797202797 MHz
) e [ e, . Lo B L~ T2
10 7 T T 10 T Nd AT
| | \
od 0 di L
| J |
-tod T -10d
| ] |
2008w 17 - 20 dBm— T
<7 -~ ~ ~ X N N 7 -
== =2 A AL P )
= 30 £
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.605 GHz 1001 pts Span 0.0 MHz CF 2.604875 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.601464 GHz 16.73 dam ML 2601029 GHz 16.18 dam
T1 1 2,5905544 GHz .69 dBm Oce Bw 28.411568412 MHz T1 L 2,5853016 GHz 9.66 dBm Oce Bw 32.797202797 MHZ
T2 1 2.618966 GHz 8.01 dam T2 1 2.5210988 GHz 8.04 dam
L I 4 [S JL -

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C

64QAM

Middle Channel / 20MHz+5MHz

Middle Channel / 20MHz+10MHz

trum 5 ectrum =
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 & = RBW 1 MHz
o Att 30de  SWT 7.5ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT ©.4ps @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.01 dBm) 16.51 dBm)
0 | 2.6144660 GHZ| - 2.6175980 GHz
- Agcew X 23.326673327 MHz 27.872127872 MHz
L i v B P
10 di 5 S L 10 4 )\f s
! l| !
od L od
[ \ J |
10 df ! iﬁ -10 o - !
T - 20 d — ——
. N "\_/\\/, (R WPVl AN
-30
-40 ds -40 di
50 d -50 di
&nd 60 d
CF 2.605375 GHz 1001 pts Span 50.0 MHz CF 2.60525 GHz 1001 pts Span 60.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.614466 GHz 17.01 dam M1 2.617598 GHz 16.51 dBm
TL 1 2,5938065 GHz 9.02 dBm Oce Bw 23.326673327 MHz T1 L 2.5513439 GHz 8.24 dBm Oce Bw 27.872127672 MHz
T2 1 2.6172132 GHz 10.51 dam T2 1 2.519216 GHz 8.93 dam
L I J b wa \ )i J -

Middle Channel / 20MHz+15MHz

Middle Channel / 20MHz+20MHz

ectrum T
Ref Level 30.00 cbm  Offset 12,30 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,30 d& = RBW 1 MHz
o Att 30de SWT  5.5ps @ VBW 3MHz  Made Auto FFT o Att a0dE SWT  1l4ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
15.64 dBm) ™M1[1 12 dBm)
- 2.6151950 GHz - 2.6003650 GHZ]
32.447552448 MHZ| Occ B 37.402597403 MHz
T A P L -
10d ~ — - 104 e D
7 Y v 7 7
f \/ [ /
s A A H
\ 0 f
\ o /
204 AR, . S
[V N FA - v AV
W P Ay, Lo
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.605125 GHz 1001 pts Span 70.0 MHz GCF 2.605 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.615195 GHz 15.64 dam ML 2.500365 GHz 15.42 dam
T1 1 2,5867614 GHz 8.78 dBm Oce Bw 32.447552448 MHz T1 L 25861389 GHz 8.30 dBm Oce Bw 37.402507403 MHz
T2 1 2.6212089 GHz 7.46 dam T2 1 2.5235415 GHz 5.06 dam
L I 4 [S JL 4 -

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO

TEST REPORT

Report No. : FG042406-07B

Conducted Band Edge

LTE Band 41C / 5MHz+20MHz

QPSK

Lowest Band Edge /

1RBO and 1RB99

Highest Band Edge / 1RB0 and 1RB99

ctrum

Ref Level 30.00 dam
SGL Count 100/100

Offset 16,30 B

Made Auto Sweep

(@1 AvgP

Limit gheck FAfL
20 ghifE—HPURIOUS_LINE_ARS FAlL
10 d8m
0 dem
-10 df

1
] I
A |
DL i o
60 df
Start 2.5 GHz 40005 pts Stop 2.58 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs | atimit___|
2,530 GHz 1,000 MHz 250980 GHz -27.99 dem -2.99 dB
2.550 GHz 1.000 MHz 2.53270 GHz -24.40 dBm -11.40 d&
2,554 GHz 1,000 MHz 2,55394 GHz -33.28 dm -23.28 dB
2.555 GHz 500.000 kHz 2,55500 GHz* -1.66 dBm* 8.34 cdB*
2,500 GHz 100,000 kHz 2,55537 GHz 10.53 dBm -19.41d8
| i

J

&

rum

Ref Level 30,00 dém
SGL Count 100/100

Offset 16,30 d& Mode Auto Sweep

(@1 2vgpwr

SPURIIG CHNERARS v,
20 dbipe—$PURIOUS LINE_ABS, pahS

;fus—

q|dem

i
.

| | T v
ok d
[T — P
60 di
Start 2.63 GHz 10005 pts Stop 2.7 GHz.
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aumit |
: 2,655 GHz 100.000 kHz 2,63116 GHz 1114 dém -18.66 db
2656 GHz 500.000 kHz 265508 GHz -33.81 dém -23.81 dB
2,660 GHz 1,000 MHz 2,65610 GHz -5,81 dém -25.81 dB
2.660 GHz 2.680 GHz 1.000 MHz 267673 GHz -21.01 dBm -8.01 de
2.680 GHz 2,700 GHz 1,000 MHz 2,69935 GHz -23.49 dém -4.43 dB
il y
L I - ‘

Channel Power -32dBm < -10dBm (Pass)

| Sy
Spectrum

Ref Level 30.00 dBm Offset 16.30 dB @ RBW 5 kHz
& Att 30 dB & SWT 100 ms & VBW 20 kHz
SGL Count 100/100

Mode Sweep

(@ 1Rm AvgPwr

20 dem

10 dBr

0dBm

-10 dém:

-20 dBm

-30 dém:

-40 dBm:

-50 dBm:

T F A

5 GHz

691 pts

j
T

v

Span 1.02 MHz

Channel Power

Bandwidth 500.00 kHz Power -32.

00 dBm Tx Total -32,00 dBm

] Ready [T ] y

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Lowest Band Edge / 1RB24 and 1RBO

Highest Band Edge / 1RB24 and 1RBO

pectrum L

hectrum

Ref Level 30,00 d8m  Offset 16,30 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 16,30 d8 Mode suto Sweep
SGL Count 100/100 SGL Count 100/100
@1 svgPwr @1 avgPwr
fheck SPURIGIE CHNEKABS,
20 obif2—BPURIOUS_LINE_ARS 20 abipe —BPURIOUS_LINE_ABS
10 d8m 10 dém: 1
0dem 0 dém
10 | |I 1 -10 i ‘
L o0 !IL l‘I
' ] il i
‘ ot
f e |
-40 dam 4 ‘h -4 | 4
N "U vuw ‘U WM
=0 4 1 | =0 d A I
! LA SV (L E ——
-60 d -60 o
Start 2.5 GHz 40005 pts Stop 2.58 GHz Start 2.63 GHz 10005 pts Stop 2.7 GHz.
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs | atimit___| Rangelow | Rangeup | RBW | Frequency | Powerabs | aumit |
2.500 GHz 2,530 GHz 1,000 MHz 2,51172 Ghz -41,93 dem -16,93 db 2.630 GHz 2,655 GHz 100.000 kHz 2,63548 GHz 18,76 dém -11.24 b
2.530 GHz 2.550 GHz 1.000 MHz 2.54978 GHz -35.52 dBm -22.52 dB 2.655 GHz 2656 GHz 500.000 kHz 265591 GHz -43.03 dém -33.03 d&
2.550 GHz 2,554 GHz 1.000 MHz 2,55343 GHz -38.21 dém -20.21 dB 2.656 GHz 2,660 GHz 1,000 MHz 265671 GHz 38,46 dBm -26.46 di
2.554 GHz 2.555 GHz 500.000 kHz 2.55454 GHz -33.64 dBm -23.64 dB 2.660 GHz 2.680 GHz 1.000 MHz 2.66267 GHz -40.30 dBm -27.30 dB
2.555 GHz 2,580 GHz 100,000 kHz 2.55967 GHz 19.16 dBm -10.84 dB 2.680 GHz 2,700 GHz 1,000 MHz 2,68515 GHz 42,87 dBm -17.87 e
| |
L s L J L I - -
Spectrum L"?j Spectrum L"?j
Ref Level 30,00 dam  Offset 16.30 dB Mode auto Sweep Ref Level 30.00 dém  Offset 16.30 d& Maode auto Sweep
SGL Count 1007100 SGL Count 1007100
(@1 fvgrwr (@1 AvgPwr
Limit Gheck FafL JRIGEOHEKABS,
20 dhif2 _BPURIOUS LINE_ABS FAIL 20 dbliie _$PURIOUS LINE_ABS
10 mn
0 dai e | of
_10d . \I._.m"“mﬂ“"wml Lad rw vt ]
LINE_ABS __“ { I 1 0 d I
ol | -
al Y 30

-0 d
-0 d
Start 2.5 GHz 40005 pts Stop 2.58 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | |  Powerabs |
2.500 GHz 2.530 GH2 1.000 MHz 2.52867 GHz -35.10 dBm
2,530 GHz 2.550 GHz 1,000 MHz 2,54200 GHz -24,35 dem
2.550 GHz 2.554 GHz 1.000 MHZ 2.55373 GHz -21.87 dBm
2.554 GHz 2.555 GHz 500.000 kHz 2,55500 GHz* ~7.60 dBm*
2.555 GHz 2.580 GHz 100.000 kHz 2.55870 GHz 4,52 dBm -25.48 dB
L L J an o

50 d
60 df
Start 2.63 GHz 10005 pts Stop 2.7 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.630 GHz 2.555 GH2 100.000 kHz 2.63313 GH2 4.62 dBm -25.38 dB
2,655 GHz 2.656 GHz 500.000 kHz 2.65503 GHz -25.62 dbm -15.62 dB
2,656 GHZ 2.660 GH2 1.000 MH2 2.65872 GHz -22.34 dBm -12.34 dB
2,660 GHz 2,680 GHz 1,000 MHz 2.66095 GHz -24.37 dem S1L3T dB
2,680 GHzZ 2.700 GHz 1.000 MHz 2.68072 GHz -30.16 dm -5.19 dB
L L

Channel Power -22.58dBm < -10dBm (Pass)

Spec

m

Ref Level 30.00 dém  Offset 1630 d8 & RBW 5 kHz
o att 30de @ SWT 100 ms @ VBW 20 kHz
SGL Count 100/100

[@1rm Avgpwr

Mode Sweep

20 de;

-4 ]
AR AR WA AR
50 d

-60 df
CF 2.55475 GHz 691 pts Span 1.02 MHz
Channel Power
Bandwidth 500.00 kHz Power -22.58 dBm Tx Total -22.58 dBm
)i J Ready [T

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C / 10MHz+15MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB74

Highest Band Edge / 1RB0 and 1RB74

m
Ref Level 30.00 d3m  Offset 16,30 dB Made Auto Sweep
SGL Count 100/100
[@1 avgPwr
fheck
20 ghifE—HPURIOUS_LINE_ARS
10 dém Ili
| |
-10 df “I
] Il l
I T H
Ll |
LT St e——
60 df
Start 2.5 GHz 40005 pts Stop 2.58 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | |__Powerabs | atimit___|
2.500 GHz 2,530 GHz 1,000 MHz 250935 GHz -26.76 dbm -1.76 d8
2.530 GHz 2.550 GHz 1.000 MHz 2.53238 GHz -24.59 dBm -11.59 d&
2.550 GHz 2,554 GHz 1,000 MHz 2,55399 GHz -37.24 dm -27.24 dB
2.554 GHz 2.555 GHz 500.000 kHz 2.55499 GHz -19.14 dBm -9.14 dB
2.555 GHz 2,500 GHz 100,000 kHz 2,55562 GHz 10.11 dBm -19.89 dB
i )| [ ]

Ref Level 30,00 dém
SGL Count 100/100

Offset 16,30 d& Mode Auto Sweep

@1 svgPwr
IRIGUE CHMEK AR S
20 dbipe—bPURIO INE_ABS

I
!

- . wr)
&0 d
Start 2.63 GHz 10005 pts Stop 2.7 GHz.
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | aumit |
2.630 GHz 2,655 GHz 100.000 kHz 2,63109 GHz 10,98 dém -18.02 db
2.655 GHz 2656 GHz 500.000 kHz 2.65500 GHz -28.12 dém -18.12 dB
2.656 GHz 2,660 GHz 1,000 MHz 2,65628 GHz -35.56 dBm -25.56 db
2.660 GHz 2.680 GHz 1.000 MHz 267716 GHz -22.18 dBm -0.18 dB
2.680 GHz 2,700 GHz 1,000 MHz 2.63999 GHz -31.86 dém -6.66 dB
U J HNNED e

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

pectrum Spectrum
Ref Level 30.00 d3m  Offset 16,30 dB Made Auto Sweep Ref Level 30.00 dém  Offset 16,30 db Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 svgPwr @1 AvgPwr
fheck PABS SPUEIGUE GHAERABS,
20 ghifE—HPURIOUS_LINE_ARS pABS 20 cbliE_LPURIOUS L 1nE Ans
10 d8m [JI 10 dsm F
] od
-10d -10d ‘,” |
[ Jhle . Il lﬂ ‘
LINE_oBS_ ] i r 20d I ” T
I I 4 A
30
W /A
4 4 haly
-40 dlBm. % ‘M‘N-{- W\w 4““?‘[“' it T JL FRTIAR
\
l
s0d Al ik, M e, ]
60 df 60
Start 2.5 GHz 40005 pts Stop 2.58 GHz Start 2.63 GHz 10005 pts Stop 2.7 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 | __Powerabs | ALimit [| RangeLlow |  Rangelp | RBW | Frequency |  PoweraAbs | ALimit |
2.500 GHz 2.530 GHz 1.000 MHz 2.51860 GHz -41.85 dém -16.85 di 2.630 GHz 2.655 GHz 100.000 kHz 2.63990 GHz 19.09 dBm -10.91 d8
2.530 GHz 2.550 GHz 1,000 MHz 2.54306 GHz -42.56 dBm -29.56 dB 2,685 GHz 2,656 GHz 500,000 kHz 2,65509 GHz -4181 dBm -31.81de
2.550 GHz 2,554 GHz 1,000 MHz 2,55258 GHz -40.50 dBm -30.50 dB 2656 GHz 2,660 GHz 1.000 MHz 2.65716 GHz -30,20 dBim -20.20 dB
2.554 GHz 2,555 GHz 500,000 kHz 2.65409 CHz -37.84 dém -27.84 dB. 2.660 GHz 2,600 GHz 1,000 MHz 2,66034 GHz 39,59 dBm -26.50 dp
2.555 GHz 2,500 GHz 100,000 kHz 2,56441 GHz 19.12 dBm -10.88 dB 2,680 GH2 2,700 GHz 1,000 MHZ 2.60512 GHz -42,34 dBim -17.84 dB
L )i J - L )il ) e
Spectrum t“%‘ Spectrum
Ref Level 30.00 dam  Offset 16.30 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 16.30 d@ Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 cvgPwr
Limit Gheck JRIGUEOHEKABS,
20 hipe _SPURIOUS ) INE_ABS 3 _$PURIOUS | INE_ABS
10 mn
0 ds betagh ey -
- " Wird, Y §
10 d f f \| doa ||r L i ?
LINE_ABS u '{ #0‘ U {
. 30 d uﬂ i
40 d
-50 d -50 df
60 e -60 df
Start 2.5 GHz 40005 pts Stop 2.58 GHz Start 2.63 GHz 10005 pts Stop 2.7 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Pawer Abs | ALimit Range low | Rangeup | RBW 1 Frequency | powerabs | ALimit [|
2.500 GHz 2.530 GHz 1,000 MHz 2,52656 GHz ~35.50 dBm -10.50 & 2,630 GHz 2,655 GHz 100.000 kHz 2.63734 GHz 1.83 dBm 23,07 dB
2.530 GHz 2.550 GH2 1.000 MHZ 2.54813 GHz -23.43 dBm -10.43 dB 2,655 GH2 2.656 GH2 500.000 kHz 2.65544 GH2 -24.37 dBm
2,550 GHz 2.554 GHz 1,000 MHz 2,55335 GHz -21.09 dem 11,09 d& 2,656 GHz 2660 GHz 1,000 MHz 2.65675 GHz -21.87 dbm
2.554 GHz 2.555 GHz 500.000 kHz 2.55500 GHz -21.89 dBm -11.89 dB 2,660 GHZ 2.68B0 GH2 1.000 MHz 2.66172 GHz -23.31 dim
2,555 GHz 2.580 GHz 100,000 kHz 2.58346 GHZ 1,95 dBm 5 b 2,680 GHz 2.700 GHz 1,000 MHz 2.68062 GHz -25.75 dbm
L L J L L J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG042406-07B

LTE Band 41C / 10MHz+20MHz

QPSK

Lowest Band Edge / 1RB0 and 1RB99

Highest Band Edge / 1RB0 and 1RB99

Ref Level 30.00 dém
SGL Count 100/100
@1 avgPwr

Limit §heck FAJL
bige _SPURIOUS L INE_ABS EAlL

Offset 16,30 dB Mode Auto Sweep

20d

10 da

0 dam |

o

-]

a
-

\o | | i
a { N
o ) |
L LS el e
60
Start 2.5 GHz 40005 pts Stop 2.585 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit [
2.500 GHz 2.525 GHz 1.000 MHz 2,50012 GHz -29.67 dBm -4.67 dB
2.525 GHz 2,550 GHz 1,000 MHz 2,52794 GHz -23,12 dém -10.12 dB
2.550 GH2 2.554 GHz 1.000 MHz 2,55399 GHz -37 .66 dBm -27 66 dB
2.554 GHz 2,555 GHz 1,000 MHz 2,55500 GHz* 2.21 dém” 1da”
2.555 GH2 2.585 GHz 100,000 kHz 2,55558 GHz 9.75 dBm -20.25 dB
i '
L e J L

Spectrum -
Ref Level 30.00 ddm  Offset 16,30 dB Made Auto Sweep
SGL Count 100/100
(@1 sugpwr
EiGuE ClisEk ABS
20 ghlfie_HPURIOUS | INE_aBS
d
e "
0 o ‘|
0 o J\
o d ; !"‘l
" i
J“ d f m 7L
., d
T R, — ——
60
Start 2.625 GHz 10005 pts Stop 2.7 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power Abs ALimit |
6 2.655 GHz 100.000 kHz 262621 GHz 10.11 dBm -19.89 dB
2,656 GHz 1,000 MHz 2,65500 GHz -22,95 dém -12.95 d
2.660 GHz 1.000 MHz 2.65606 GHz -35.72 dém -25.72 dB
2,685 GHz 1,000 MHz 2,68201 GHz -22,66 dBm -9.66 db
2.6B5 GH2 2.700 GHz 1.000 MHz 2.69001 GHz -43.03 dBm -18.03 d8
i '
L e J L -

Channel Power -38.50dBm < -10dBm (Pass)

(®)

Spectrum

Ref Level 30.00 dom  Offset 16.30 46 e RBW 10 kHz
o At 30dE @ SWT  100ms @ VBW 30 khz
SGL Count 100/100
(@ irm AvgPwr

Mode Sweep

20 de

10 dBm

odem

CF 2.5545 GHz

Channel Power

Bandwidth 1.00 MHz Power -38.50 dBm
11 T

L JL J

691 pts Span 2,04 MHz

Tx Total -38.50 dBm
—

ERERRERED WO 4

Ready

Lowest Band Edge / 1RB49 and 1RBO

Highest Band Edge / 1RB49 and 1RBO

n

pec

Ref Level 30.00 d&im
SGL Count 100/100

offset 16,20 dB Made Auto Sweep

(@1 sugpwr
Limit dheck PaRs
20 ghlfiE_HPURIOUS | INE_aBS pABS
10 d8 ;|
0 dam |
10 d 1 -
. .[H i
JRIGUS_LINE ‘L 1
-30 d f i k‘ 1
0 dem 4 .f" i
| <2.g8m Tl I’IHILl
0 Py T
iy AL T e
60
Start 2.5 GHz 40005 pts Stop 2.585 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit [
2.500 GHz 2.525 GHz 1.000 MHz 2,50339 GHz -41.84 dBm -16.84 dB
2.525 GHz 2,550 GHz 1,000 MHz 2,54854 GHz -42,90 dBm -29,90 dB
2.550 GH2 2.554 GHz 1.000 MHz 2,55386 GHz -40.61 dBm -30.61 d&
2.554 GHz 2,555 GHz 1,000 MHz 2,55493 GHz -35,33 dém -2533dB
2.555 GH2 2.585 GHz 100,000 kHz 2, 56442 GHz 19.31 dBm -10.69 dB
i '
L JL J

pectrum

Ref Level 30.00 d&im
SGL Count 100/100

offset 16,20 dB Made Auto Sweep

(@1 sugpwr
EiGuE ClisEk ABS PABS
20 ghlfiE_HPURIOUS | INE_aBS pABS
10 d8 i
0dam i‘i
10 J y
20 d | ﬂ‘ | “.
Al
30 dem—HH—LL
T
" |
40 r” \‘Uuﬁ” N
A
Ml PN S|
60
Start 2.625 GHz 10005 pts Stop 2.7 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency |  PoweraAbs | ALimit |
2.625 GHz 2.655 GHz 100.000 kHz 2.63499 GHz 19.03 dBm -10.97 d8
2,655 GHz 2,656 GHz 1,000 MHz 2,65502 GHz -33.62 dm -28.62 db
2.556 GH2 2.660 GHz 1.000 MHz 2.65991 GHz -40.25 dim -30.25 d8
2.660 GHz 2,685 GHz 1,000 MHz 2,66014 GHz -40,29 dBm -27.29 dB
2.6B5 GH2 2.700 GHz 1.000 MHz 2.68708 GHz -43.09 dBm -18.09 d8
i '
L JL J
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG042406-07B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 d&m  Offset 16.30 d8
SGL Count_100,/100

Mode Auto Sweep

(@1 cvgPwr
Limit Gheck FafL
20 dblffe_BPURIOUS | INE aBs FAL
10
0 da: ot sl
Ilnwv'mummmd\ml
S_LINE_ABS
! —— I
e ! ' K
-50 dam
-60 dam
Start 2.5 GHz 40005 pts Stop 2.585 GHz
Spurious Emissions
Range Lows | | RBW | | Pawer Abs |
2.500 GHz 1.000 MHz 2.52446 G -34.80 dBm
2,525 GHz 1,000 MHz 2,54836 Gl -24.61 dBm
2.550 GHz 1.000 MHZ 2.55293 GHz -22.75 dBm
2.554 GHz 1,000 MHz 2,55500 GHz*
2.555 GHz 100.000 kHz 2.56190 GHz

Spectrum

SGL Count 100/100

Ref Level 30.00 dem  Offset 16.30 d8

Made Adto Sweep

(@1 sugPwr
IECHMEK SRS
20 able _$PuRioUS | ine_aBs
mn
"
-0 dBm !{ |"" k!
20 dem U‘ i
/20 dam i — -
-40 dBm
50 dam
-60 dBm
Start 2,625 GHz 10005 pts Stop 2.7 GHz
Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency | PoweraAbs | ALimit |
2.625 GHz 2.555 GH2 100.000 kHz 2.62721 Gi 2.18 dBm -27.82 dB
2,655 GHz 2.656 GHz 1,000 MHz 2.65516 G -23.26 dbm -13.28de
2,656 GHZ 2.660 GH2 1.000 MH2 2.65868 GH2 -23.50 dBm
2,660 GHz 2,685 GHz 1,000 MHz 2.66655 GHz -24.65 dbm
2,685 GHzZ 2.700 GHz 1.000 MHz 2.68576 GHz

Channel Power -21.70dBm < -10dBm (Pass)

Spectrum

Ref Level 30.00 dém Offset 16.30 d8 &« RBW 10 kHz

o AL 20 d8 @ SWT 100 ms & VBW 30 kHz Mode Sweep
SGL Count 100/100

[@1Rm Avgrwr

&l

20 dém

wi”

Pl ot st A e Pty i e i oo P T

CF 2.5545 GHz 691 pts Span 2.04 MHz

Channel Pover

Bandwidth 1.00 MHz
v

L JL J Ready [ ] " 4

Power -21.70 dBm Tx Total -21.70 dBm

TEL : 886-3-327-3456
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2.500 GHz 2.530 GHz 1,000 MHz 2.52086 GHz 36,59 dem -39 dB 2,630 GHz 2.655 GHz 100,000 kHz 263121 GHz 0.28 dém 23,72 dB
2.530 GHz 2.550 GHz 1,000 MHz 2.54846 GHz -24,57 dém -11.57 dB 2,655 GHz 2.656 GHz £00.000 kHz 2.65557 GHz -23.45 dem 13,45 dB.
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2.500 GHz 2.525 GHz 1.000 MHz 2,50001 GHz -37.91 dBm -12.91 d& 2.625 GHz 2.655 GHz 100.000 kHz 2.62585 GHz 10.75 dBm -19.25 dB
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2.530 GHz 2,550 GHz 1,000 MHz 2,53351 GHz -25,74 dém -12.74d8 2,656 GHz 500,000 kHz 2,65500 GHz* -6.79 dém* 3,21 dB*
2.554 GHz 1.000 MHz 2,55394 GHz -38.76 dBm -28.76 dB 2.660 GHz 1.000 MHz 2.65602 GHz -32.35 dém -22.35 d8
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2.500 GHz 2,530 GHz 1.000 MHz 2,51457 GHz 42,03 dbm -17.03 dB
2,850 CHz 1.000 MHz 2,54796 CHz -40,88 dBm -27.88 dB.
2,554 GHz 1.000 MHz 2,55265 GHz 40,96 dBm 30,96 dB
2,555 GHz 500,000 kHz 2,55453 GHz -42,96 dBm -32,96 dB.
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